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The report consists of gas cylinder related test conclusions according to the TSG D7002-2023
"Pressure Piping Components Type Test Regulation ".
2. IENBTENTOE L, SNEANE. EFERE, FEETE, BRI
The report shall be printed out by computer, or filled in with pen or signing pen; the

handwriting shall be neat, clean and shall be invalid if altered.
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This report shall be invalid without signature of tester, checked and approval personnel,

approval certificate number of type test agency as well as special seal for type test; it shall be

additionally sealed on the perforation and indicated with special seal for type test.
4 ARG, —OHERAIRAE, —h BRI AR .
This report shall be in duplicate, one shall be preserved by the manufacturer, one shall be

archived by the type test agency.

5v AR SO BE LA B 4155

This report is only responsible for the received samples.
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If the application has any disagreement with the conclusions of this report, please propose

opinions in written from to the agency within 15 days upon receiving report.

7. HEHEE, HRREHRN 1A,
The preservation period for samples is one months starting from report date.

8. REANMVFA, AiRERETCR, BIEHTLK.

The copy of this report and a single page are invalid without the permission of the agency.
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Address: No.16 Gaoyuan Road, Hunnan Distric, Shenyang City, Liaoning Province
M E YmtS (Post code): 110179 HL 1 (Tel): +86-24-83787353
{5 (B-mail):  — f£H (Fax):  +86-24-83787353
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Conclusion for Type Test of Flame Arrester

.75 4% 5 (Report No.): ZHX2024-405-0039

i) 185 AL 44 FR AT 4 v =
et L WL AR T 4L 8 B A
EN N
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Name i PHL K A Siodd ZCCGB-125/2.0-11A
it H Y] S EES | ZCCGB-05-20230922-
Design date 2023.09.10 Drawing No. 01
} HH L k G gk SR } JI //T] 7
Type ELAERA A Explos1on Group LA 24
e A 7C2023-0913-012 filkE H 39 2004.01.22
Sample Number 7C2023-0913-015 Sampling date o
e 5 ThEEE )
Base for Sampling Sampling quantity
'TSG D7002—2023 {5778 8 yo 24 st B A )
IS

Test Conducted

GB 5908—2005 £ i fifi fE FH K 28 )
T/CASEI 31001-2019 {PH k2814 R MR 77 22D

R 2 B e CROR S a7 B ARE 2 2 PERE AR 30 550D |

waskie | e
Test Conclusion e P AU A R E S
& B
Note
%%m-4$3i34% A g F I OO R B A I
Prepare ed Date Approval Number of Type Test Agency
B =i & (187610018-2025"
Reviewed bﬁ'&% Date (+ /)
G | Mﬁﬁﬂﬁ%ﬂﬁi)
FLAE - g \ EFFog 0)/>[ Eﬁo& HOJF H - (Special Seal for Type Test)
Approved b ' — Date Oé)_,\c dﬂ k H
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Main Parameters of Samples

& %S (Report No.):  ZHX2024-405-0039

P m B LA /G|
No. Ttem Unit Value

1 iR € Eithsy — ZCCGB-125/2.0-1A
2 il ig bR e — GB 5908-2005
3 AMEAR mm 125

z PH K 28K mm 480

5 BKIME mm 399

6 PHAKEERRS (D*HD mm 299%30

7 PH K ## = o 2

8 EIE — R
9 BEL K 75 17 - X[

10 BH K B4 T4 5 — 304

11 oA R — WCB

12 BEL 5 25 W T 2 — BB
13 AR AvalH MPaA AN

14 PRESE 2R - A

15 (M FaE

#VE -

Note
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Photos of Samples
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Technical Documents Examination

5455 (Report No.):  ZHX2024-405-0039

e HE I H R
No. Examination Items Results
1 SREEVHE A Rt B4R Sy
2 FH K 25 11T FFE
3 FH K e it ey
4 JFE A AL R S5 FFa
5 EET LM Ritr
6 G 5RETZ FE
(LLIFZEHE)

HELSIL
Examination e
Conclusion

&iE B

Note

W, GRS A ) B # 7 AW, 4, A 8
ExaminW DateJy ﬁop W& Ch;cked by Z’/ ,ié Date 2‘924 ‘9‘(/ Df

401 4101
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Inspection and Test

595 (Report No.):  ZHX2024-405-0039
F5 R H i G w5 RIS IR GRS zE b
No. Item Sample No. Individual test report No. Conclusion
| ANILAS B4R 7C2023-0913-012 | ZHX2024-405-0039-01 B
2 | T ESRERIEIR Y | 2C2023-0913-015 | ZHX2024-405-0039-02 B
3 FH RIS H 7C2023-0913-012 | ZHX2024-405-0039-04 =
4 | ERBR-REREIRE | 2C2023-0913-012 | ZHX2024-405-0039-05 B
/ éﬂ: \ ) Ny, _ i
5 PR kﬁﬂf@ﬁ*ﬁ 7C2023-0913-012 ZHX2024-405-0039-06 &%
5\_‘&”1 =
6 CuI=D
%E Al 2L b AL I Sk S P AR R A A K
ot JFE R RHE 22 B 5 fe J 2 Be W\ BT il ad B A SR AL ) e .
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Visual Inspection Report

5 %S (Report No.):  ZHX2024-405-0039-01
S HY
KZL.E' M 2024.03.07
Inspection date
T h T - S
Inspection standard GB 5908—2005 {7 i i fE FH K 2% )
Frge 4510 AT Rz A IO ARE R, #EATAMIR TS, IR 4s RAT SR s
Inspection
conclusion EFE .
o B 45 R
Inspection results
AN
P b g ZC2023-0913-012
Sample No.
Frs5 Ao g6 1t H For s N 25 4
No. Item Program of Inspection Results
{ AT JCH SN L ERRE . BLBA) ;s Ahakim
R | s SRR R, BSR4
Visual and : 7
ion f EHIE A TRV
) connection format Connecting format VEEERE
3 el PigSEA, EETER B OIE
Nameplate ’ —
K (mm)
4 Tisingih 480.0
5 AR i K4ME (mm) 399.0
Dimension Max Outside Diameter .
EOEA (mm)
6 Interface Diameter 126.0
&k B
Note

Date

H3-

J)/¥ EEMQH J/EI

N N
B 1% H#; F H
Checked by Z]E ’##Da&:)blq % of
7z

%6 71 410 1T l
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Pressure Test Report

R 45 (Report No.):  ZHX2024-405-0039-02

w56 H
Test date 2024.06.25
R kR UE TSG D7002—2023 (/77 & o B 2B A )
Test standard GB 5908—2005 {7y fit i FH K 28 )
R 450 DU i BRI AR AR 2SRk, EAT Y R o e, lIe 45 R &1k
Test conclusion KRR SE
[ECTESEN
Test results
R E TR R 5 KIIES) (vPay | fRIEINTA] (8O S TR DL
Sample No. Test medlum Test pressure Holding time Abnormal condition
7C2023-0913-015 K 0.9 300 . y
TIKAZET
w1
Note o

e SEGE ¥ A, 17 Hix H 3 A B
Testedélq)M’{ Date DZ VY °/ ’l Checked by7§ %ate M s UL

70 10 )
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Deflagration Test Report

4345442 (Report No.):  ZHX2024-405-0039-03

A6 H
Test date 2024.07.12
I TSG D7002—2023 & /& E o2 2L AL )
e GB 5908—2005 {7 ifi i I 22)
T/CASEI 31001-2019 (BH k2% 1H BE M 77 )
RIEA b s = E A MR E (%)
Test medium -2 R A Concentratlon 4.24~4.30
KRB (mm) R E 7 (MPaA) "
Nominal diameter DNI125 Test pressure i s
RIGLE R DU b # e AR IS AR AE 225K, AT PR IR RS, I8 45 AT &
Test conclusion o v R
e gE R
Test results
FE 95
Sample No. 7C2023-0913-012
I IR
Test number ' 1 2 3 4 D 6
FH k57 , y , , ) )
Flame transmission or not Bﬂk BELK IKHJ( EE)( BE)( FH -k

I8 B F Test photos

wmxm%a. =18 lIE_-
T' o

\m f“ ~]

v/
Ja

HE
Note o
R M. / 4 ()R B & A He H
Tested by M Date © (40 '/( Checked by 7§/ % Date w ?ﬁbﬁ/
\ \
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Flow measurement Test Report

R 4R 5 (Report No.):  ZHX2024-405-0039-04

Test standard

w48 H 2024.04.19. 2024.07.29

Test date

- TSG D7002—2023 & /& & o2 xS A )
AL GB 5908 —2005 A7 /i FEFH K 28 )

T/CASEI 31001-2019 {FH k284 Ge MR 774 )

RIGLE R
Test conclusion

PAUNFE 2 R IR HE B R, BT IR - B, i385 AT &1
B ARAERLE -

AL R
Test Results
Rf L gp
st i 2€2023-0913-012
Sample No.
Test medium L\ Maximum flow
TR i £k
Test curves
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NP Sk = =R TiilES
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—— B X1 el A Al
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Note

ﬁtgﬁ H $ h / :
Testedb/ﬁoa%h Ea%g/ 4% " (yﬁ ‘fﬁ fh*e%:ked by ;<1> %% Ejf ?Mgakﬁ oS
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Structure Dimensions of Elements Inspection Report

R 4% 5 (Report No.):  ZHX2024-405-0039-05
AT
Ha 5 H 2024.03.07
Inspection Date
Ha e bi e —
Inspection Standard
DR N
Inspection Conclusion & BT IR K.
DETEREN
Inspection Results
A=W
FF b 5 7C2023-0913-012
Sample No.

WSV JEES (mm)

Crimp-Ribbon Thickness 0.186

HAHT RS, (mm)

Ribbon Thickness

0.120

(X 35, A EE h (mm) FLBR Ao (9
Area Crimp Height Crimp Angle
S 0.734 0.809 104.988 99.146
= 0.744 0.837 103.459 102.039
— 0.734 0.837 104.986 100.489
LY 0.780 0.771 102.894 95.083
Sik 0.771 0.687 103.706 98.213
7N 0.799 0.847 100.142 92.369
+ _ _ _ _
)\ — — - —
567 7 1 / 5
/\
5 .7//\\ /
h: SUBRWIRE: o FLERAIRE; &1 BSUMABIERE; & B ERE
T -
Note
:
el B o bt ST, TR B e o
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